KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

10029410

COMMANDER GRILLE GUARD
- ALPHA SERIES BUMPERS

2019+ GM 4500-6500 CAB
CHASSIS

INSTALL INSTRUCTIONS

2019+ GM 4500-6500 CAB CHASSIS 1 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

’ KIT NuMBERS.l..l.l-l.l.l-l.l.-l.l-l-l.-.-l-l-.-l-l-.--.-.-l-.-(s)

‘ INTRDDUcTInN......I.I...I.I........I.........................(4)

‘ SAFETY...................................................-...-.-..(5)

¢+ PRODUCT OWNER RESPONSIBILITIES cicsasasnsnnnnns(6)

‘ ERILL GUARD PREPARATInN..............................(7)

‘ INsTALLATIDN WITH BUMPER........................(8-1 2)

‘ KIT DRAWINEs.l..l.l.l.l.l.l.l..l.l.l.l..l.l.l.l.l.l.l....l.l(1 3)

‘ NnTEs...............................-.....-..-.-...-.-...-..-.-l-( 1 4)

TABLE OF CONTENTS

anTAcT INFnRMATInN....................................( 1 5)

2019+ GM 4500-6500 CAB CHASSIS 2 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

-THIS INSTALLATION MANUAL COVERS THE FOLLOWING AIR RIDE KITS.

KiIT NUMBER DESCRIPTION

2019+ GM 4500-6500 CAB CHASSIS - ALPHA
10029410 SERIES BUMPERS - COMMANDER GRILLE GUARD

KIT NUMBERS

2019 CHEVROLET 4500 HD SHOWN

2019+ GM 4500-6500 CAB CHASSIS 3 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

IMPORTANT

. IT IS IMPORTANT THAT THE ENTIRE INSTALLATION INSTRUCTIONS BE READ THOROUGHLY BEFORE PROCEED-
ING WITH INSTALLATION.

. IF YOUR KIT WAS ORDERED RAW, OPEN EVERY BOX AND LOCATE ALL PARTS. THERE ARE SEVERAL SMALLER
BUSHING PIECES AND BOLTS THAT ARE PACKAGED SEPARATELY INSIDE THE MAIN BOX.

PRODUCT INSTALLER RESPONSIBILITIES

. INSTALLER IS RESPONSIBLE FOR INSTALLING THIS PRODUCT IN ACCORDANCE WITH KELDERMAN MFG. INC.
SPECIFICATIONS AND INSTALLATION INSTRUCTIONS.

* INSTALLER IS RESPONSIBLE FOR PROVIDING PROPER INSTALLATION OF VEHICLE COMPONENTS AND AT-
TACHMENTS AS WELL AS REQUIRED OR NECESSARY CLEARANCE FOR SUSPENSION COMPONENTS, AXLES,
WHEELS, TIRES, AND OTHER VEHICLE COMPONENTS TO ENSURE A SAFE AND SOUND INSTALLATION AND
OPERATION OF THIS PRODUCT.

DEFINITION OF TERMS

¢ WARNING: INDICATES A POTENTIALLY HAZARDOUS SITUATION WHICH, IF NOT AVOIDED, COULD RESULT IN
DEATH OR SERIOUS INJURY.

. CAUTION: A POTENTIAL HAZARDOUS SITUATION MAY RESULT IN PROPERTY DAMAGE.

INTRODUCTION

* NOTE: PROVIDE INFORMATION OR SUGGESTIONS THAT HELP CORRECTLY PERFORM A TASK.

¢ TORKUE: WHEN ITALICIZED “TORQRUE” ALERTS THE INSTALLER TO TIGHTEN FASTENERS TO A SPECIFIED
VALUE.

2019+ GM 4500-6500 CAB CHASSIS 4 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

YOUR SAFETY AND THE SAFETY OF OTHERS IS VERY IMPORTANT.

¢ READ AND UNDERSTAND ALL SAFETY PRECAUTIONS AND INSTRUCTIONS BEFORE INSTALLING THIS PRODUCT.
CAUTION: TRUCKS EQUIPPED WITH PARKING SENSORS OR OTHER LIKE DEVICES.

* RELOCATION OF THESE DEVICES WILL ALTER THE FIELD OF VIEW. IT IS THE RESPONSIBILITY OF THE OWNER TO
UNDERSTAND HOW THESE CHANGES AFFECT THE OPERATION OF THESE SYSTEMS.

WARNING: COMPONENTS UNDER PRESSURE.

. BLEED ALL PRESSURE FROM THE AIR SYSTEM BEFORE PERFORMING ANY MAINTENANCE OR SERVICE. SERIOUS INJURY
COULD OCCUR IF COMPONENTS ARE REMOVED WHILE SYSTEM IS PRESSURIZED.

WARNING: CARELESS INSTALLATION CAN RESULT IN SERIOUS INJURY OR PROPERTY DAMAGE
* WEAR EYE PROTECTION.

* DISCONNECT THE BATTERY BEFORE DOING ANY WORK ON THE VEHICLE.

* WORK ON FLAT LEVEL GROUND.

* ENSURE TRUCK IS PROPERLY SUPPORTED BY JACK STANDS. NEVER WORK UNDER A VEHICLE SUPPORTED ONLY BY
HYDRAULIC JACKS.

* TAKE PRECAUTIONS WHEN LIFTING PRODUCT. DUE TO THE SIZE AND WEIGHT OF THIS PRODUCT TWO PEOPLE ARE
RECOMMENDED FOR INSTALLATION.

* NEVER WORK DIRECTLY UNDER THE PRODUCT UNTIL IT HAS BEEN SECURELY FASTENED TO THE VEHICLE.
* AVOID SHARP, HOT, AND MOVING COMPONENTS WHEN ROUTING ELECTRICAL CABLES AND AIR LINES.
* IF DRILLING, INSPECT BOTH SIDES OF THE SURFACE AND REMOVE/RELOCATE ANY OBJECTS LOCATED IN THE WAY.

ENSURE ALL BOLTS ARE PROPERLY TIGHTENED BEFORE DRIVING.

2019+ GM 4500-6500 CAB CHASSIS 5 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

¢ PRODUCT OWNER IS SOLELY RESPONSIBLE FOR PRE-OPERATION INSPECTION, PERIODIC INSPEC-
TIONS, MAINTENANCE, AND USE OF THE PRODUCT AS SPECIFIED BY KELDERMAN MFG. INC. OF
PARTICULAR IMPORTANCE IS THE RE-TORQUE OF FASTENERS.

¢ THIS RE-TORRUE MUST BE PERFORMED WITHIN 2500 MILES OF THIS PRODUCT BEING PUT INTO
SERVICE.

¢ PRODUCT OWNER IS RESPONSIBLE FOR “DOWN TIME” EXPENSES, CARGO DAMAGE, AND ALL BUSI-
NESS COSTS AND LOSSES RESULTING FROM A WARRANTABLE FAILURE.

SERVICE INTERVALS

FIRST 2,500 MILES

* CHECK FOR ANY LOOSE OR RUBBING HOSES AND WIRES.

* RE-TORQUE ALL HARDWARE.

EVERY 30,000 MILES

* CHECK FOR ANY LOOSE OR RUBBING HOSES AND WIRES.

PrRODUCT OWNER RESPONSIBILITIES

* RE-TORQUE ALL HARDWARE.

2019+ GM 4500-6500 CAB CHASSIS 6 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

¢ BEFORE PAINTING, OPEN EVERY BOX AND LOCATE ALL PARTS. SOME ITEMS ARE PACKAGED SEP-
ARATELY INSIDE THE MAIN BOX.

¢ CAUTION: KELDERMAN MFG. INC. CANNOT GUARANTEE CORRECT OUT OF THE BOX FITMENT
ACROSS ALL LIGHT BRANDS AND SIZES. THE INSTALLER IS RESPONSIBLE FOR TEST FITTING ALL
LIGHTS INTO THE GRILL GUARD AND MAKING ANY REQUIRED MODIFICATIONS BEFORE THE GUARD
IS SENT TO PAINT. THIS GUARD, IF OPTIONED, HAS BEEN DESIGNED TO UTILIZE THE FOLLOWING
RIGID INDUSTRIES LIGHTS.

A) SR. CHANNEL WITH RIGID INDUSTRIES SR-SERIES 20 INCH LIGHT (33-5/16”
POCKET CENTERS)
B) SR. CHANNEL NO LIGHT (33-5/16” POCKET CENTERS)

[ <

GRILLE GUARD PREPARATION

2019+ GM 4500-6500 CAB CHASSIS 7 10029410



KELDERMAN

CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

INSTALLATION WITH
BUMPER

THIS SECTION COVERS HOW TO INSTALL A COMMANDER GRILLE GUARD AND ALPHA BUMPER

SIMULTANEOUSLY.

SEE ALPHA SERIES FRONT BUMPER INSTALLATION MANUAL FOR FACTORY BUMPER REMOVAL

AND KELDERMAN BUMPER PREPARAT/ION INSTRUCTIONS.

PERFORM THE STEPS LISTED BELOW IN PLACE OF THE FIRST THREE STEPS IN THE BUMPER
ASSEMBLY PORTION OF THE KELDERMAN BUMPER INSTALLATION MANUAL.

ON A CLEAN FLAT NON-SCRATCHING SURFACE PLACE THE ALPHA BUMPER CENTER SECTION. IF
IT’ S A DELTA BUMPER THE GRILLE GUARD CAN BE MOUNTED WITH BUMPER ON THE TRUCK.

WHEN INSTALLING GRILLE GUARD ON A BUMPER MOUNTED TO THE TRUCK MAKE SURE ONLY
BOLT THE (3) INNER BOLTS ON EACH SIDE, AS THE OTHER (4) BOLTS IN THE POCKET WILL BE
USED FOR INSTALL GRILL GUARD.

2019+ GM 4500-6500 CAB CHASSIS 8

10029410




KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

1. INSTALL PIN LOCK WELDMENTS (# 10029406) INTO POCKETS OF THE CENTER SECTION OF
BUMPER WITH (2) 1/4” THICK WASHERS (#11551) OVER THE WELDED IN BOLTS ON THE BACK OF
THE PICK LOCK WELDMENTS BEFORE INSTALLING INTO BUMPER POCKETS. HEX NUTS WILL BE USED
TO FASTEN DOWN FOR THIS PORTION SO THEY CAN BE REMOVED. THE FINAL PORTION OF INSTALLA-
TION WILL USE LOCK NUTS.

1/4” THICK WASHERS

INSTALL PIN LOCK WELDMENTS INTO SLOTS IN

THE POCKET OF THE CENTER SECTION OF BUMPER

=

1/2720 HEX NUTS & WASHERS

QLN

INSTALLATION WITH
BUMPER

2019+ GM 4500-6500 CAB CHASSIS 9 10029410



KELDERMAN

CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

INSTALLATION WITH
BUMPER

2. INSTALL HORN WELDMENTS (#10029361-PS & #10029368-DS) TO THE BUMPER POCKETS
WITH PROVIDED 7/87-9 X 7” BOLTS. MAKE SURE TO PUT (2) SEALING WASHERS (#80375) oN
EACH SIDE OF THE WELDMENTS AS YOU INSTALL THE BOLT THROUGH THE POCKET. MAKE SURE TO
INSTALL GREASE ZERKS (#13284) BEFORE INSTALL HORNS IN BUMPERS.

AT THIS POINT THE LARGER
BUMPER (#80362) caAN BE
INSTALLED ON EACH SIDE
WITH 1/47-20 X 1/27”
SOCKET HEAD BOLTS

HOLES FACE TO
THE INSIDE FOR
EACH WELDMENT

EACH SIDE GETS (2)
WASHERS (#80375)

7/87-9 X 7” BOLT

ZERK ORIENTATION

2019+ GM 4500-6500 CAB CHASSIS

10 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

3. INSTALL (2) SRUARE CHANNEL WELDMENTS (#10029391) wiTH 3/8”7-16 X 1-1/4” BOLTS,
WASHERS & LOCK NUTS. TOP HOLE OF CHANNEL WILL BOLT INTO TOP HOLE OF THE HORN
WELDMENT. FOR THE SECOND CHANNEL, LEAVE (4) HOLES IN BETWEEN THE NEXT TOP HOLE OF
THE SECOND CHANNEL. INSTALL BOLTS SHOWN BELOW WITH A HOLE IN BETWEEN BOLTS.

USE PROVIDED HITCH PIN TO KEEP
HORNS UPRIGHT WHEN INSTALL

SRUARE CHANNEL WELDMENTS

INSTALLATION WITH
BUMPER

2019+ GM 4500-6500 CAB CHASSIS 11 10029410



KELDERMAN CREATION DATE: 4/4/2024

REVISED DATE: 4/4/2024

REMOVED WITH RELATIVE EASE.

INSTRUCTIONS.

6. INSTALL SMALL BUMPERS ON THE FRONT OF THE PIN LOCK
WELDMENTS WITH #10-24 X 3/4” BOLTS, WASHERS, SPLIT LOCK
WASHERS AND HEX NUTS. THESE SHOULD KEEP THE GRILLE

GUARD TIGHT WHEN PINNED AND AVOID EXCESS RATTLING.

7. CHECK ALL HARDWARE FOR TIGHTNESS
AND MAKE SURE TO GREASE THE 7/8”

BUMPER

BOLT WITH GREASE ZERK. VERIFY THAT
AFTER TIGHTENING THE HITCH PIN CAN
STILL BE REMOVED WITH RELATIVE EASE.
BUMPER ON FRONT OF PIN LOCK MAY HAVE
TO BE GROUND DOWN IN CERTAIN
CIRCUMSTANCES IF THE HITCH PIN IS TOO
TIGHT WHEN TRYING TO REMOVE.

INSTALLATION WITH

4. ONCE CHANNELS HAVE BEEN INSTALLED, REMOVE 1/27” HEX BOLTS FROM PIN LOCK WELDMENTS
AND REPLACE WITH 1/2” LOCK NUTS AND TIGHTEN DOWN. MAKE SURE TO KEEP THE HITCH PINS
INSTALLED WHEN TIGHTENING DOWN BOLTS AND TO CHECK AFTER THAT THE PINS CAN STILL BE

5. IF PURCHASED WITH LIGHTS, LOCATE 20” LIGHT BAR AND ASSEMBLE IN CHANNEL OPENING
WITH PROVIDED LIGHT HARDWARE. A PIGTAIL WIRING HARNESS WILL BE PROVIDED TO WIRE THE
LIGHTS TO THE TRUCK. LOCATE THE LIGHT WIRING DIAGRAM FROM THE LIGHT BOX AND FOLLOW FOR

2019+ GM 4500-6500 CAB CHASSIS 12

10029410




KELDERMAN

CREATION DATE: 4/4/2024

REVISED DATE: 4/4/2024

KiIT DRAWINGS

REWVISIONS

DESCRIPTION

ITEM NO.|PART HUMBER DESCRIPTION QTY.
1 11551 Plate - 1/4"- 1.5"00x .53" ID x 1/4" 4
DATE|APPROVED 2 12212 Hex Bolt - 3/8™16 x 1-1/4"- GRS - T 8
3 13002 Flat Washer LSS - 3/8" - GRS - Y2 16
4 13024 Flat Washer SAE - 1/2" - GRE - Y1 4
5 13102 hread Lock Nut - 3/8"-14 - GR5 - Z B
& 13124 Thread Lock Nuf - 1/2-20- GR8 - ¥Z 4
7 13144 Hex Nut - 1/2°-20 - GRS - ¥ 4
8 13284 Grease lerk - $0° - 1/4"-28 - UNF - Brass 2
g 13503 Socket Head Cap Screw - 1/4-20x 1/2" - 18-8 55 - Plain 4
10 14062 Flat Washer - SAE - #10 - 18.8 55 2
1 14084 Split Lock Washer - #10 - 18855 2
12 14094 #10-24x3/4” - Hex Hea hine Screw 2
13 14057 Hex Nut: #10-24 - GR5 -1 2
14 80145 Purchased - LED Light - SR 20" - Driving - White 2
15 80341 Bent Pull Clevis Pin wit 5/8"0Dx 5" Usable Length - Zinc | 2
14 80342 - 47w 1" w34 2
17 80378 ed, 5FT Extended 1
18 10029341 Push Bar Hom (PS) 1
1% 10029348 Weldment - Push Bar Hom [DS) 1
20 10029391 Weldment - 5q. Chanel - 20° SR Light - 33-5/14" 2
21 10029406 Weldment - Pin Loc 2
22 10030022 Purchased Part - Unthreaded Bumper 2
23 10030023 ed Part - Abrasion-Resistant Sealing Washer 8

SCALET:2

A [oorarscwsseemc | 14 [apoeodmene weignt =92.25 1

LES!

MAATL SPECS:

[

UMLESS
OTHER'WEE SPEC.
CHPE. 14 HCHES

DESCRIFTION:

Assembly - Fush Bar - Alpha Winch -
2019 Chevrolet 4500-5:

4500 Front

510, TOL
Ex)

FROUECT: 1%+ Chavialel 4500/5500/6500 - Alaha Fronl Bumpar

PART HURZER: 1 029410

CESIGH BY: Alex Corlon

2019+ GM 4500-6500 CAB CHASSIS

13

10029410




KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

2019+ GM 4500-6500 CAB CHASSIS 14 10029410



KELDERMAN CREATION DATE: 4/4/2024 REVISED DATE: 4/4/2024

KELDERMAN MANUFACTURING APPRECIATES YOUR BUSI-
NESS. WE STRIVE TO MEET THE NEEDS OF OUR CcUSTOM-
ERS BY PROVIDING THE HIGHEST QUALITY PRODUCTS. IF
YOU HAVE ANY QUESTIONS CONCERNING OUR PRODUCTS
PLEASE CALL OR EMAIL US AT THE FOLLOWING:

2686 HIGHWAY 92
OsSKALOOSA, lOwWA 52577

PHONE: 1-800-334-6150
EMAIL: INFO@KELDERMAN.COM

SCI \N IVI E SEE YOUTUBE PAGE FOR ADDITIONAL VIDEOS:

HTTPS:!/WWW.YOUTUBE.COM/USER/KELDERMANTRUCKS

SCAN R CODE
FOR KELDERMAN
WARRANTY PAGE

CONTACT INFORMATION

2019+ GM 4500-6500 CAB CHASSIS 15 10029410



